
XRAY T2 - SPARE PARTS LIST 06.01
XRAY MODEL RACING CARS,   PO BOX 103,  911 50 TRENČÍN, SLOVAKIA
TEL:  +421-905-402724
www.teamxray.com      e-mail: support@teamxray.com

PART

30 1121 T2 CHASSIS 2.5MM GRAPHITE - MULTI-FLEX TECHNOLOGY™

30 1177 T2 ADJ. UPPER DECK 2.5MM GRAPHITE - MULTI-FLEX TECHNOLOGY™

30 1202 T2 COMPOSITE BUMPER

30 1218 T2 COMPOSITE UPPER HOLDER FOR BUMPER

30 1222 T2 FOAM BUMPER

30 1322 T2 FRONT BODY MOUNT SET 6MM

30 1332 T2 REAR BODY MOUNT SET 6MM

30 2017 T2 ALU SUSP. ADJUST. BULKHEAD FRONT LOWER

30 2022 T2 ALU UPPER CLAMP FOR BULKHEADS (2)

30 2033 T2 ALU NUT FOR SUSPENSION HOLDER (2)

30 2044 T2 LOWER SUSPENSION HOLDERS (2+2+2)

30 2076 T2 SET OF COMPOSITE HUBS FOR BULKHEADS (4+2)

30 2098 T2 SHOCK TOWER FRONT 3.0MM GRAPHITE

30 2161 T2 FRONT SUSPENSION ARM

30 2252 T2 COMPOSITE STEERING BLOCK

30 2291 T2 STEEL STEERING BUSHING (2+2)

30 2345 T2 COMPOSITE C-HUB FRONT BLOCK, RIGHT - 4° DEG.

30 2346 T2 COMPOSITE C-HUB FRONT BLOCK, LEFT - 4° DEG.

30 2503 T2 SERVO SAVER (SET)

30 2551 SERVO SAVER PLASTIC COVER - ECCENTRIC (2)

30 2580 COMPOSITE SERVO HORN - KO, JR, AIRTRONICS, MULTIPLEX

30 2582 COMPOSITE SERVO HORN - FUTABA, ROBE

30 2610 ADJ. TURNBUCKLE M3 L/R 40 MM  - HUDY SPRING STEEL (2)

30 2663 T2 BALL JOINT 5 MM - OPEN (8)

30 2664 T2 BALL JOINT 5 MM UNIDIRECTIONAL - OPEN  (4)

30 3017 T2 ALU SUSP. ADJUST. BULKHEAD REAR LOWER RIGHT

30 3027 T2 ALU SUSP. ADJUST. BULKHEAD REAR LOWER LEFT

30 3032 T2 ALU QUICK ROLL-CENTER HOLDER™ 4.9MM (2)

30 3041 T2 ALU REAR BULKHEAD BRACE

30 3042 T2 REAR UPPER DECK 2.5MM GRAPHITE - CNC MACHINED

30 3094 T2 SHOCK TOWER REAR 3.0MM GRAPHITE 

30 3122 ALU SHIM 3x6x1.0MM (10)

30 3123 ALU SHIM 3x6x2.0MM (10)

30 3131 STEEL SHIM FOR LOWER SUSP. HOLDER 3x7.5x0.4 (10)

30 3132 STEEL SHIM FOR LOWER SUSP. HOLDER 3x7.5x0.75 (10)

30 3133 STEEL SHIM FOR LOWER SUSP. HOLDER 3x7.5x1.15 (10)

30 3134 ALU SHIM FOR LOWER SUSP. HOLDER 3x7.5x1.5 (10)

30 3141 ALU SHIM 3x5x1.0MM (10)

30 3161 T2 REAR SUSPENSION ARM

30 3210 REAR TURNBUCKLE L/R 25 MM - HUDY SPRING STEEL (2)

30 3241 BALL UNIVERSAL 5.8 MM HEX (4)

30 3351 T2 COMPOSITE UPRIGHT 1° OUTBOARD TOE-IN - RIGHT

30 3361 T2 COMPOSITE UPRIGHT 1° OUTBOARD TOE-IN - LEFT

30 5002 ALU BALL DIFF. WITH LABYRINTH COVERS™

30 5040 SCREW FOR EXTERNAL DIFF ADJUSTMENT - HUDY SPRING STEEL

30 5050 DIFF PULLEY 34T WITH LABYRINTH DUST COVERS

30 5082 DIFF WASHER 17 x 23 x 1 (2)

30 5102 XRAY MULTI-DIFF T1FK‘05, T2

30 5112 MULTI-DIFF MAIN AXLE T1FK‘05, T2

30 5121 MULTI-DIFF LOCKING AXLE - HUDY SPRING STEEL

30 5131 INNER DRIVESHAFT ADAPTER - HUDY SPRING STEEL (2)

30 5150 TIMING BELT PULLEY 34T 

30 5231 T2 DRIVE SHAFT COUPLING - HUDY SPRING STEEL

30 5240 DRIVE SHAFT REPLACEMENT PLASTIC CAP 3 MM (4)

30 5323 T2 DRIVE SHAFT - HUDY SPRING STEEL

30 5340 T2 DRIVE AXLE - HUDY SPRING STEEL

30 5350 T2 ALU WHEEL HUB (2)

30 5431 HIGH-PERFORMANCE KEVLAR DRIVE BELT FRONT 3 x 507 MM

30 5442 HIGH-PERFORMANCE KEVLAR DRIVE BELT REAR 3 x 180 MM

30 5519 T2 ALU SOLID LAYSHAFT

30 5575 FIXED PULLEY 20T (2)

30 5784 SPUR GEAR „H“ 84T / 48

30 6131 SET OF BATTERY BACKSTOPS

30 6200 ALU SERVO MOUNT (2)

30 6300 ANTENNA MOUNT

30 6310 ANTENNA TUBE (2)

30 6511 T2 ALU TOP DECK MOUNT REAR (2)

30 6512 T2 ALU TOP DECK MOUNT FRONT (2)

30 7215 T2 FRONT SUSPENSION PIVOT PIN (2)

30 7221 T2 FRONT ARM PIVOT PIN (2)

30 7313 T2 REAR SUSPENSION PIVOT PIN (2)

30 7321 T2 REAR ARM PIVOT PIN (2)

30 7455 T2 PIVOT BALL 5.0 MM DOUBLE BEVEL SHOULDERS (10)

30 8035 COMPOSITE PISTONS ADJUSTABLE + NON-ADJUST. (SET 2+6)

30 8040 SHOCK ADJ. NUT ALU + O-RING  (4+4)

30 8080 SHOCK ABSORBER MEMBRANES  (4)

30 8090 SHOCK FOAM INSERTS (4)

30 8301 T2 XRAY SHOCK ABSORBER-SET 4-STEP - SHORT (2)

30 8316 T2 SHOCK BALL JOINT - OPEN (4)

30 8330 T2 COMPOSITE FRAME SHOCK PARTS 4-STEP - SHORT

30 8351 T2 SHOCK CAP-NUT ALU  (2)

30 8361 T2 HARDENED SHOCK SHAFT (2)

30 8380 ADDITIONAL XRAY ULTIMATE RACING SPRINGS (20)

30 8390 XRAY SELECTED ULTIMATE RACING SPRINGS (24)

30 9000 T2 SET OF HIGH-SPEED BALL BEARINGS (18)

30 9301 MOUNTING HARDWARE PACKAGE FOR T2 - SET

30 9319 UNIVERSAL SET OF PLASTIC SHIMS 

30 9402 BODY CLIP FOR 6MM BODY POST (4)

30 9500 SILICONE GREASE 00

30 9530 SILICONE OIL 30W

39 7321 XRAY T2 STICKER FOR BODY - WHITE

80 3001 24 MM WHEELS STARBURST - WHITE - HARD (4)

90 1302 HEX SCREW SB M3x2.5  (10)

90 1304 HEX SCREW SB M3x4  (10)

90 1308 HEX SCREW SB M3x8  (10)

90 1408 HEX SCREW SB M4x8  (10)

90 2205 HEX SCREW SH M2x5  (10)

90 2305 HEX SCREW SH M3x5  (10)

90 2306 HEX SCREW SH M3x6  (10)

90 2308 HEX SCREW SH M3x8  (10)

90 2310 HEX SCREW SH M3x10  (10)

90 2312 HEX SCREW SH M3x12  (10)

90 2314 HEX SCREW SH M3x14  (10)

90 2316 HEX SCREW SH M3x16  (10)

90 2318 HEX SCREW SH M3x18  (10)

90 3306 HEX SCREW SFH M3x6  (10)

90 3308 HEX SCREW SFH M3x8  (10)

90 3310 HEX SCREW SFH M3x10  (10)

93 0120 CARBIDE BALL 2.4MM  (12)

93 0138 CARBIDE BALL-BEARING AXIAL F3-8 3x8x3.5

93 0407 BALL-BEARING MR74ZZ 4x7x2.5  (2)

93 0508 BALL-BEARING MR85ZZ 5x8x2.5  (2)

94 0510 HIGH-SPEED BALL-BEARING 5x10x4 RUBBER SEALED  (2)

94 1015 HIGH-SPEED BALL-BEARING 10x15x4 RUBBER SEALED  (2)

96 0030 NUT M3  (10)

96 0040 NUT M4  (10)

96 1032 WASHER S 3.2  (10)

96 3030 CONE WASHER ST 3x8x0.5  (10)

96 3041 CONE WASHER ST 4x12  (10)

96 5019 E-CLIP 1.9  (10)

96 5023 E-CLIP 2.3  (10)

96 5040 E-CLIP 4  (10)

96 5050 E-CLIP 5  (10)

96 6080 CH-CLIP 8  (10)

97 0050 O-RING 5x1  (10)

97 0100 O-RING 10 x 1.5  (10)

97 0121 O-RING 12.1x1.6  (10)

97 1031 SILICONE O-RING 3.1x1.6  (10)

98 1210 PIN 2x10  (10)

98 1212 PIN 2x12  (10)

PART PART



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 150
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 150
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>






    /HEB (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /CZE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




